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Page: 1 of 2 Verification:

check.sgsonline.com.cn

CUSTOMER NAME: KOVIAN S.R.O
ADDRESS: SPORTOVA 749
900 61 GAJARY
SLOVAKIA
Sample Name . Nerezova lankova siet
Product or Lot No. . EB2-0225-1.0-50x50
Material and Mark . Stainless Steel AISI 316
Other Information : Distributor: Kovian s.r.o.

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however,
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample
information provided by client.

SGS Ref. No. : GZIN2505003772MLO1_EN

Date of Receipt . 2025-05-22

Testing Period :  2025-05-22 ~ 2025-07-03

Test result(s) . For further details, please refer to the following page(s)

(Unless otherwise stated the results shown in this test report refer only
to the sample(s) tested)

Signed for
SGS-CSTC Standards Technical
Services Co., Ltd. ShenZhen Branch.

[peve
Clare Lu

Authorized signatory
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Chemical Composition Analysis

No. : SZIN2505001076MLO1_EN
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Element Test Method Req., (%) Result 001 (%) Con.
Cc JIS G1211-3:2018+AMD.1:2024 <0.08 0.066 Pass

S JIS G1215-4:2018+AMD.1:2024 <0.030 0.009 Pass

Si SN/T 2718-2010 <1.00 0.41 Pass
Mn SN/T 2718-2010 <2.00 1.17 Pass

P Reference to SN/T 2718-2010 <0.045 0.034 Pass

Cr SN/T 2718-2010 16.00~18.00 16.39 Pass

Ni SN/T 2718-2010 10.00~14.00 10.17 Pass
Mo SN/T 2718-2010 2.00~3.00 2.04 Pass

Note: 1.The results comply with the requirement of JIS G4303:2012 type SUS316.
2.The test method was carried out by SGS-CSTC Standards Technical Services Co., Ltd.
Guangzhou Branch.

Sample Photo

Appendix information:

1.The test report shall only be used for clients’ scientific research, teaching, internal quality control,

product research and development, etc..

. and just for internal reference.

2.Unless otherwise stated, this report provides a declaration of conformity according to whether the

test results are within the specified limits or specifications without considering the measurement

uncertainty.

LA 2l i
|,|5m,-, & Testing Services sample(s) are retained for 30 days only.
2 Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

Foc 01801, ot Rom 101, P 24 Room 11, et & Roon 301601, Pk, Janghn (k] sl Pl A, N, 430, v o, st Communty,Banten e, Longng i, Sheaen Guanglng, China 4118 Wh¥.5sgroup.com.cn

********End Of report********

available on request or accessible at

under the trar do This d

AT
L.

Unless otherwise agreed in writing, this dccumenl is issued by the Campﬂny subject to its General Conditions of Service printed overleaf,

Attention is drawn to the limitation of liability,

of this

unauthorized alteration, forgery or falsification of the content or app

indemnification and jurisdiction issues defined therein. Any holder of this documenl is advised that information contained hereon reflects
the Company’s findings at the time of its intervention only and within the limits of Client's instructions, If any. The Company's sole
responsibility is to |ts Cllenl and this document does not exonerate parties to a transaction from exercising all their rights and obligations
t cannot be reproduced except in full, without prior wrltten appmval of the Company. Any
may be prosecuted
to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to lhe sample(s) tested and such

1(86-755) 25328673 sgs.china@sgs.com

oy |PEI K- RUGERESRERTEHEALRQ0SIA (HR) TRMEMBSI01-901, 25101, 35101, 35301-501 H5:518129
I Member of the SGS Group (SGS SA)




		2025-07-03T02:14:45+0000
	CNE2
	SGS officially issued document




